
Volume No. 76 June 2009

A House Journal of Ion Exchange (India) Ltd.



S P O T L I G H TC O N T E N T S page 2  IE I  news

W
orld over, the rapidly increasing 

population, industrialisation and 

pollution are exerting enormous strain 

on existing fresh water resources. 

Recycled water is a drought-proof, dependable, locally 

controlled additional source of water supply and hence 

one of the most effective solutions to help solve water 

scarcity. Thus, the escalating water shortages and 

rising water costs, coupled with tighter regulations on 

consumption of fresh water and discharge of waste 

water, have significantly boosted the adoption of water 

recycle by industry and municipalities as well as by 

residential/commercial/institutional complexes, hotels 

and resorts. 

Recycle (verb) 
a: To recover useful materials  
 from waste  
b: To extract and reuse 

2
Spotlight
Reuse, Reduce, Recycle 
INDION Membrane Bio-reactor 
Installations

9
Onward March
Steaming Ahead with Sea 
Power

Success Saga Continue

Cooling Water Treatment 
for IOCL 
Mathura

11
Award Time

3mendous 
Achievement!

12
On 
Stream

Reliance 
Relies on 

Us for Water 
Management

5.8 MGD Desalination Plant for 
Chennai Petroleum Corporation

15
IEI Worldwide
Our Facility at Hamriyah

Teeing Off with Tiger Woods

More GCC Highlights

Other Overseas Fronts

Prestigious EPC project from 
Technip Malaysia

19
Round-up
Showcasing our INDION Iron 
Specific Resin

In the Pipeline

24x7 ZeroB Helpdesk 

Inaugurated

20
Launched
Resin Realm

INDION LAB-Q Ultrapure 
Water Unit

ZeroB Sapphire

ZeroB Solar

22
Tech Trend
Municipal Waste Water – 
Viable, Dependable Water 
Resource

23
Water-wise

Recycle Pays Quality Dividends

24
Water Relief
Building in Water Assurance

26
CSR
The Gift Of 
Sharing

28
Consulting 
Corner
Ozone – Preferred Choice for 
Disinfection

30
Service Support
IESL-KBL Tie-up for Optimal 
Customer Care

Major O&M Contracts

Railneer Plant Upgradation

32
Happenings
On Display

Ankleshwar 
Republic 
Day & 
Sports Week 
Celebrations

Jal Tarang



page 3  IE I  news

Through the natural 

water cycle, the earth 

has been recycling 

and reusing water for 

millions of years. The 

term water recycle, 

though, generally 

refers to the use of 

technology to treat and 

reuse wastewater for 

beneficial purposes, to 

help augment existing 

water resources and 

cope with the demand 

for fresh water.

integrate physico-chemical, biological and membrane 

separation processes for optimum water recovery. 

These include micro, ultra and nano filtration, reverse 

osmosis systems, membrane bio-reactors and advanced 

photo-chemical oxidation. Among these, the membrane 

bio-reactor is fast becoming the technology of choice; 

it produces a very high treated water quality, effectively 

combining biological and membrane separation 

processes, and thus eliminating the need for secondary 

clarification after aeration as well as for tertiary 

treatment.

Recycled water can satisfy most water demands, 

provided it is adequately treated to ensure water quality 

appropriate for the use and the receiving environment. 

However it is generally used for non-potable purposes 

such as industrial processes and cooling water, 

irrigation, toilet flushing, gardening, vehicle washing, 

construction activities, concrete mixing and artificial 

lakes. Advances in waste water treatment technologies 

and health studies of indirect potable reuse suggest 

that even planned indirect potable reuse will become 

more common in the future; some projects already use 

recycled water to recharge ground water aquifers and 

augment surface water reservoirs. Water recycle also 

provides tremendous environmental benefits such as 

decreasing waste water discharge and thus lessening 

pollution, and reducing the diversion of water from 

sensitive ecosystems. Recycled water can also be used to 

create or enhance wetlands and riparian habitats. 

Whereas earlier, technologies to treat waste water 

for reuse were mainly biological, current techniques 

Hydrologic/Water Cycle



S P O T L I G H T page 4  IE I  news

Colours of Success  

MBR for  
10 MLD  
Zero 
Discharge System 
at Angeripalayam 
CETP, Tirupur 

Benefits of the Zero Discharge 
System
Apart from satisfying the High Court mandate of zero liquid 
discharge, the ACETP/individual units derive a host of benefits:

l More than 82 per cent of the feed water (10 MLD capacity) 
is obtained as RO permeate of much better quality than 
available raw water. This improves the quality of the 
dyeing.

l 11 per cent of the feed water, obtained as pure brine 
solution from nano filtration, will be used effectively 
for dyeing. This means around 93 per cent of effluent is 

into the ground water system had also 
affected the ground water quality. In view 
of this, all textile units were directed by the 
Chennai High Court to implement zero liquid 
discharge.

Ion Exchange carried out extensive piloting 
to identify the right solution to overcome 
the problem faced by these units. Various 

combinations of technologies including biological, chemical, 
resin and membrane based systems were tried out. Based on 
this, a 0.5 MLD plant was built to gather further operating data 
after which the scheme for the 10 MLD zero discharge system 
was developed and constructed. 

The main treatment scheme comprises the flat sheet MBR and 
two-stage reverse osmosis for effluent recycle followed by, for 
the RO reject stream, silica removal, sand filtration and nano 
filtration for zero discharge. The RO permeate has TDS of <200 
ppm, COD of <5, with nil BOD, suspended solids and colour.

Ion Exchange has supplied a large number of membrane bio-reactors (MBRs) for 

treatment and recycle of both industrial effluent and municipal sewage. Showcased here 

are some of our installations.

Membrane bio-reactor section

Tirupur is a hosiery and export centre located about  
450 kms from Chennai, in Tamil Nadu. Around 
80 bleaching and dyeing units form part of the 

Angeripalayam common effluent treatment plant (ACETP) 
project; these dyeing units consume large volumes of water 
which they were purchasing at around Rs. 50 to 60 per cu. m. 
through tankers. During the dyeing process, 10 MLD (million 
litres per day) of waste water with high TDS, organics and 
colour is generated by the individual units of the ACETP. 

This ACETP and other CETPs had been set up to treat the 
effluent discharged from these units. The partially treated 
effluent, without reduction of total dissolved solids (TDS), 
was being discharged by the various Tirupur dyeing units 
into the Noyyal River, thus polluting the water and making it 
unfit for agriculture and domestic use. Discharge of the high 
TDS effluent into the river and its subsequent percolation 

Membrane bio-reactor



page 5  IE I  newsS P O T L I G H T

Designed in the shape of the number nine, the Reef Island project 
is located close to the Pearl roundabout, just moments away from 
Bahrain Financial Harbour. It will hold 39 residential buildings 
with a total of 1,217 apartments with waterfront or lagoon 
views. It will also have a residential tower, 49 beach villas, 65 
individually designed sea-view villas, a 250-room five-star hotel, 
a marina and yacht club, an aquarium, wellness spa, shopping 
mall, and a multi-function exhibition centre.

recycled and reused by the dyeing industries.

l The operating cost of the project is around Rs. 40 – 45/
cu.m, much less than the fresh water cost of about Rs. 50 
– 60/cu.m., a huge saving on costs of purchasing water.

l A much smaller footprint, as it uses the MBR instead of a 
conventional biological system.

l Sludge production is vastly minimised as the physico-
chemical process is avoided.

Reverse osmosis section

Eco-development  

3150 m3/day MBR 
for Reef Island, 
Bahrain

Ion Exchange was awarded the prestigious contract, 
against international bidding, for the MBR based sewage 
treatment plant for the Reef Island Development Project – 

our first such plant overseas. Reef Island, previously known as 
Lulu Island, is a man-made island being built on the  
Al Manama coast in the Kingdom of Bahrain. The USD 1.2 
billion freehold development project will cover an area of 
579,000 sq.m. (6.23 million sq. ft.) and is being constructed 
as a joint venture between the Bahrain government and the 
Bahrain-based Mouawad Group Real Estate Development 
Company. The development was designed by Australia-based 
Spowers and Pentago. The consultant for the project is Scott 
Wilson, UK and the civil contractor is AMA, Bahrain. 

Our contract scope included design, engineering, supply, 
erection and commissioning of the MBR, with a project 
value of USD 1.5 million. The original capacity of the plant 
was 2300 m3/day, later upgraded to 3150 m3/day. The 
plant uses flat sheet membrane modules and the scheme 
consists of automatic screens, equalisation tank, anoxic tank, 
aeration tank with MBR membranes and post disinfection 
system along with membrane cleaning systems. The plant 
is automatic with PLC controlled operation. We will also be 
undertaking its operation and maintenance.  

Leed-ing the Way to  
Water Efficiency  

400 m3/day MBR 
at HCC’s 247 Park 

HCC Real Estate Ltd. (HREL), a wholly owned 
subsidiary of Hindustan Construction Company, 
develops and markets high-value real estate 

projects across India, one of which is a 2-million sq. ft. 
composite IT park that will accommodate more than 
6,000 professionals. In addition to offices, the complex 
will house banks, ATMs, retail shops, food courts, high-
end restaurants, a business centre and a gymnasium. 

Located in the heart of an upcoming IT hub at Mumbai’s 
L.B.S. Marg in Vikhroli, the 247 Park is an articulation 
of the vision of being ‘always on’ despite possible 
infrastructural constraints of power, water or even 
natural calamities.

Ion Exchange received the contract for design, supply 
and installation of the 400 m3/day MBR plant for sewage 
treatment and recycle for the zero discharge, Leed-
certified Green Building. The outlet water will be used for 
toilet flushing and cooling tower makeup. 



page 6  IE I  news

with a lot of complex bio-degradable and non bio-degradable 
chemicals. So it was critical to choose a combination of robust 
processes and technologies that could withstand the complex 
chemicals, convert them into harmless compounds suitable 
for treatment in membrane systems and meet requirements of 
operating costs, sustainability etc. Evaluation of technologies 
was also important to ensure lower life cycle costs without 
hindering plant performance and uptime.

The waste streams from the cation and anion plants, and 
the utility waste like boiler blowdown and demineraliser 
(DM) regeneration effluent, are segregated based on their 
constituent impurities and treated separately. The acidic 
water, wash 
water, boiler 
blowdown 
and DM 
plant waste 
from both 
the plants 
are treated 
through 
a process 
which 
incorporates 
the high rate 
solids contact clarifier (HRSCC), hollow fibre ultra filtration 
and reverse osmosis. The water recovered from these streams 
is taken back for process uses. 

The stream comprising complex organics, and the other 
biodegradable waste from 
the toilets are combined and 
treated by a process involving 
chemical treatment, HRSCC, 
advanced oxidation, and the 
MBR to recover water for 
reuse.

The complete treatment 
philosophy was determined 
after extensive studies and 
piloting to arrive at the 
most suitable technology for 
implementation. The plants 

have all been commissioned and are performing at expected 
levels, thereby reducing fresh water consumption in the 
plant as well as reducing the discharge of waste into the 
environment.

S P O T L I G H T

Ultra filtration section

Green Manufacturing in 
Practice  

MBR for our Ion 
Exchange Resin 
Plant at Ankleshwar

Ion Exchange’s plant, one of the largest ion exchange resin 
producing units in India, is located in Ankleshwar, a well 
developed industrial area in Gujarat. The fully automated 

facility produces various grades of resin, anion and cation 
– gel, macroporous and isoporous, for water treatment as 
well as non-water and speciality applications. Ours was the 

first ion exchange resin 
manufacturing facility 
in India to receive ISO 
9001:2000 and 14001 
certification for quality and 
environmental compliance. 
It also has an FDA approved 
facility for producing resins 
for applications in the 
pharmaceutical industry.

Because of the cluster 
of  industries, primarily 
chemical, in Ankleshwar and 

inadequate treatment of complex chemical waste generated 
by them, the water table and 
the natural water resource 
around this industrial area 
have been heavily polluted. 
While our own  plant had 
a fully operational effluent 
treatment system treating the 
waste streams to acceptable 
levels for discharge, our 
commitment to recover water 
from the effluent and reduce 
the load on the environment 
led us to initiate a first-of-
its-kind project to extend the 
treatment of effluents by a series of state-of-the-art and 
sophisticated membrane systems. 

Manufacture of ion exchange resins generates waste streams 

Membrane bio-reactor section

Pretreatment of effluent



page 7  IE I  newsS P O T L I G H T

back-up service and local presence. Playing a key role in 
the award of the contract were our pilot units at various 

locations 
including 
Delhi, 
our many 
full scale 
installations 
in India and 
our proposal 
to incorporate 
flat sheet MBR 
modules with 
their many 

advantages in terms of cleanablity of membrane surface, 
over the competing hollow fibre modules.  

The treated water will be used for the cooling towers, 
toilet flushing, horticulture and laundry as well as to 
maintain the Buddha Jayanti Park – an ITC corporate social 
responsibility initiative.

The project execution was indeed challenging, as work 
had to proceed in a functioning hotel and the arrival of 
dignitaries and celebrities would bring execution of the 
project to a halt for the duration of their stay. However, 
close cooperation and interaction between the ITC and  
Ion Exchange teams saw the completion of civil and piping 
work, electrical cabling, mechanical erection and the 
installation and commissioning of the MBR modules, to 
allow the sewage to enter the MBR.  

Eco-wise Luxury  

Sewage Recycle with MBR  
at ITC Maurya

Right: Our ISO 9001:2000 and 140001 certified ion exchange resin 
facility at Ankleshwar, Gujarat where cation resin manufacturing 
capacity was recently doubled. Above: FDA approved facility for 
manufacture of pharma grade resins.

In 2007, the ITC-Welcomgroup entered a new phase in 
its collaboration with Starwood Hotels & Resorts, with 
an exclusive tie-up to bring in the Starwood premium 

brand Luxury to India. These super deluxe and premium 
Luxury Collection hotels are located at seven strategic 
business and leisure locations in Delhi, Mumbai, Kolkata, 
Bangalore, Hyderabad and Agra.

The makeover to luxury class started with ITC Maurya – 
the flagship hotel of the chain which receives VIPs from all 
over the world including the President of USA. In keeping 
with ITC’s eco-vision, the renovation included environment 
friendly features, with zero discharge by recycling over 
800 m3/day waste water as a prime initiative. Ion Exchange 
was among the companies selected to present technology 
options. Our proposal to use the MBR was accepted; and 
after being shortlisted, with two other world leading MBR 

suppliers, Ion Exchange was preferred for this project, 
which includes a five year O&M contract of the MBR plant. 
The selection was based on our experience, capability, 



page 8  IE I  newsS P O T L I G H T

Membrane bio-reactor

Another 500 m3/day MBR and a fluidised media reactor (FMR) 
of 200 m3/day have also been supplied to this client. 
[...]
l 4.3 MLD SWRO plant for Gujarat Electricity Board, Sikka 

which was the first large SWRO plant in the industrial 
sector in India.

Additionally, our contracts for SWRO plants in other sectors 
include 
l The largest industrial SWRO plant of 26.4 MLD for Chennai 

Petroleum Corporation (see Successfully Commissioned, 
page 14) 

l 6 MLD SWRO plant for Gujarat Anjan Cement Ltd., Kutch
l 5 MLD SWRO plant for Gujarat Heavy Chemicals, Veraval 
l 6 MLD SWRO plant for Indian Rayon & Industries, Veraval



O N W A R D  M A R C H

JSW Energy (Ratnagiri) Limited 

We received a major order for water treatment 
from JSW Energy (Ratnagiri) Limited for their 
4x300 MW thermal power plant at Jaigad, 

Ratnagiri, in Maharashtra. The contract scope includes design, 
manufacturing, supply, erection and commissioning of  
2x96 m3/h automated demineralisation plants. TCE, 
Bangalore is the client’s technical consultant for the power 
project.

Water Infrastructure

Ion Exchange was awarded the turnkey order, valued 
at Rs. 1056 million for design, engineering, supply 
and erection of the intake water system, with water 

treatment, for the 2.5 MT expansion of SAIL-IISCO, 
Burnpur, West Bengal. The project will be executed by  
Ion Exchange Infrastructure.

The project consists of cross-country pipeline for 
water treatment plant, and makeup and drinking water 
distribution system from overhead tank including sludge 
handling system. The scope of work broadly includes 
l Intake pump-house of 5610 m3/h
l Electrical substation 
l CDI cross-country pipeline of approx. 7 kms (of pipe 

size DN 900) 
l Earthen reservoir of 280000 cu.m. 
l 4050 m3/h makeup water treatment plant consisting 

of pump-house, lamella clarifiers, sludge sump, 
thickener, dewatering system, centrifuge, chemical 
house and make up water reservoir, 100 m3/h drinking 
water treatment plant, drinking water reservoir and 
potable water chlorination

l Make up water cum drinking water overhead tank and 
distribution network 

Success Saga Continues…

Ion Exchange Infrastructure also won an order from 
Jindal Steel and Power Ltd., Patratu, Jharkhand for 
internal cooling and direct contact cooling water 
recirculation systems for their 1.0 MTPA bar rod and  
0.6 MTPA wire rod mills.

Oily Waste Removal for 
General Motors

A noteworthy order from General Motors India Pvt. Ltd. 
is for the design, supply, erection & commissioning of 
an oily waste water treatment system for their power 

train project coming up at their  newest car plant at Talegaon, 
near Pune, Maharashtra.  The 75 m3/day capacity of the oily 
waste removal system makes it one of the largest membrane 
systems for this application in the country.

 The power train facility  will use a lot of metal working 
fluids and lubricants which will form a significant portion 
of the waste generated. While the high oil content, to the 
extent of 5 per cent (50,000 ppm), in the waste  would 
create an environmental hazard, the oil can be reused for 
low end purposes, if recovered properly. Similarly, after oil 
removal, the water can also be reused. Considering site and 
environmental  requirements, it was decided to use ultra 
filtration  (UF) membranes over options which involve physico 
– chemical separation as these other processes need constant 
operator attention and also generate solid waste.

The UF system will use special multi-core tubular membranes 
that will ensure the oil is concentrated and removed in the 
retentate. The permeate water which will have traces of oil is 
further treated through an activated carbon bed to remove 
the trace oil and make it suitable for reuse/discharge. The 
concentrated oil is drawn out separately into a tank from 
where it can be suitably disposed.

The system is completely compact and fully automatic. 
Apart from being a completely clean process that does not 
generate any additional waste, it  requires very little operator 
assistance.

page 10  IE I  news



page 11  IE I  newsO N W A R D  M A R C H

Cooling Water Treatment 
for IOCL Mathura

A two-year contract from IOCL Mathura for cooling 
water treatment at three systems – the process 
cooling tower, the new CRU cooling tower and 

the TPS cooling tower. A noteworthy factor is that the 
make up water has very high organic matter and is 
blended with treated effluent. Therefore, apart from 
using high quality scale and corrosion inhibitors, we will 
be dosing large quantities of ClO2 based chemicals and 
carrying out bromination for microbiological control 
along with our strong non-oxidising biocides. Based on 
our successful handling of these systems for the past 
three years, the contract was extended for a two-year 
period. 

l One of the largest ultra pure water systems for the  
photo voltaic (PV) cell industry in India – from Solar 
Semiconductor Pvt. Ltd., Hyderabad for their PV cell 
manufacturing unit, for a 12 m3/h high purity water 
generation system with all accessories including RO-EDI 
and a 50 m3/h side stream filter.

l At TVS Sri Chakra, Madurai, we successfully commissioned 
and commenced supply of water through a build-own-
operate contract  for a 14 m3/h RO with pretreatment.

A W A R D  T I M E

3mendous 
Achievement!
The Ion Exchange contribution to the water industry was 

once again recognized with prestigious 2008-09 Water 
Awards for the third consecutive year, awarded by Water 

Digest in association with UNESCO.

2008-09 Awards

Best Water 
Company

Best Water 
Conserver (Waste 

Water Management)

Best Water 
Treatment (Water 

Treatment 
Chemicals)

Lifetime 
Achievement Award 

to  
Mr. Rajesh Sharma, 

Vice Chairman 
& Managing 

Director, for his 
invaluable 35 years 
of contribution to 

the water treatment 
and management 

industry.

Mr. Rajesh Sharma (right) Vice Chairman & Managing Director,  
Ion Exchange (India) Ltd. receiving the Lifetime Achievement Award 
from Mr. M. Ramachandran, Secretary, Ministry of Urban Development, 
Government of India at the award function held in Delhi on  
December 11, 2008.

Two plants, 
each of  
80 m3/h UF 
and RO, for 
Tamil Nadu 
Newsprint at 
Karur.



O N  S T R E A M page 12  IE I  news

Successfully Commissioned
Reliance Relies on Us for 
Water Management
We recently commissioned the water and waste water 

management project for the Reliance Industries’ 

Jamnagar Export Refinery Project, one of the most prestigious assignments on our order 

list. 

Activated carbon filters

Reliance Industries Limited has enhanced the capacity 
of the Jamnagar Refinery to 1,20,0000 barrels per 
stream per day (1200K BPSD) with the commissioning 

of the Jamnagar Export Refinery Project (JERP) in Gujarat. 
Speaking volumes for customer confidence in Ion Exchange’s 
reliability and capability to execute the water management 
for this prestigious project, the contract for water treatment 
plant was awarded to Ion Exchange India, and for the effluent 
treatment plant to Ion Exchange Waterleau.

Desalinated water is fed to the 13 x 388 m3/h  
demineralisation plant consisting of mixed bed units to 
demineralise water for the boiler water turbine and for 
process use. The 3 x 388 m3/h condensate polishing units treat 
the return condensate at the refinery complex and captive 
power plant. The condensate, after treatment, is returned to 
the plant for reuse as polished feed water for low pressure 
and higher pressure steam generators. The return condensate 
is treated for removal of oil traces and low levels of dissolved 
solids by activated carbon filtration and ion exchange process.

Demineralisation plant

Condensate polishing plant

The waste water treatment is carried out in a dedicated 
state-of-the-art completely automated and PLC-operated 
effluent treatment plant supplied by Ion Exchange Waterleau. 
The effluent treatment area is designed to contain and treat 
all internal process/utility waste water and storm/fire water, 
with the objective of zero discharge from the new refinery 



page 13  IE I  newsO N  S T R E A M

Aeration tanks

Analyser house

Bio-tower

Guard ponds

complex. The treated water is recycled back to the high total 
dissolved solids treatment train or guard tanks, as required.

Effluents are 
segregated into four 
identical waste water 
streams designed for 
a treatment capacity 
of 500 m3/h each and 
maximisation of reuse. 

The low total dissolved 
solids (LTDS) stream, a 
mixture of process/oily 

water which includes 
non-phenolic waste water, is treated to an effluent quality 
adequate for reuse for cooling water as well as fire water 
make up and irrigation water for development & maintenance 
of the local green belt.

The high total dissolved solids (HTDS) stream is a mixture 
of process/oily waste water that has been in contact with 
process streams, such as in the crude unit desalters, and has 
absorbed or dissolved mineral ions such as sodium chloride. 
This stream also contains (treated neutralised) process 
solvents such as spent caustics, and phenolic waste water. 
This water is treated to an effluent quality adequate for reuse 
as partial make up in a sea water cooling tower.

The oily water sewer (OWS) stream is a mixture of process/oily 
water which includes oily condensates from various refinery 
units, sanitary sewage (after primary treatment), drainage 
from tanks, contaminated storm water, etc. The treated OWS 
effluent is used for horticulture.

The scope of treatment also includes three by-product 
streams generated during the treatment of refinery waste 
water - skimmed or slop oils, oily sludge and biological sludge. 
Skimmed oil is chemical and heat treated, with recovered oils 

transferred 
back to the 
refinery for 
reprocessing. 
Oily sludge 
is thickened 
and then 

transferred back 
to the delayed coker unit for reprocessing. Biological sludge is 
thickened, stabilised, dewatered and disposed off to landfill.

Each of the above streams employs identical equipment for 
treating effluents.

l Guard tanks and equalisation tanks
l Free oil removal facilities including pre-deoiler and API 

separators, installed with continuous oil skimming and 
sludge removal facilities

l Solids and emulsified oil removal 
by dissolved air flotation (DAF) unit

l Two stage biological treatment  – 
bio-tower with pH correction at 
outlet, and a plug flow nitrification/
de-nitrification process with anoxic 
tank and aeration tank

l Clarification (with INDION polymer 
dosing to aid settlement)

l Dual media filtration 
l Activated carbon adsorption (only 

for LTDS 1, LTDS 2 and OWS streams)
l Disinfection – with chlorine and chlorine dioxide
l Treated waste water storage
l Chemical dosing facilities (common)
l Sludge and oil handling (common)

The treatment scheme also includes an automatic belt filter 
press for dewatering biological sludge, two chemical houses, 
three analyser houses and twenty sampler skids for automatic 
sampling and analysis of critical effluent parameters on a 
continuous basis. Our scope includes supply of specialty 
INDION polymers and effluent treatment chemicals along 
with maintenance by a team of trained and competent 
process engineers. 

The effluent treatment plant is treating 100 per cent 
effluent generated by the refinery since its commissioning in 
December 2008 and consistently producing treated effluent 
(pH 6-8.5, sulphide < 0.5 ppm, COD < 50 ppm, oil and grease 
< 5 ppm, phenol < 0.35 ppm) meeting guarantee parameters 
for reuse for various applications mentioned earlier.



O N  S T R E A M page 14  IE I  news

Ion Exchange supplied a 5.8 MGD (million gallons per 
day) RO based desalination plant to Chennai Petroleum 
Corporation Ltd. (CPCL) at Kattupalli in Thiruvallur district, 

Tamil Nadu, on a lumpsum turnkey basis. Desalinated water 
will be supplied 
through pipelines 
from the plant to the 
refinery at Manali, 
which is about 20 
kms from this plant. 

Our contract was 
for total civil work 
including piling, RCC 
tanks of 14,000 cu. 
m. capacity, building 

and RCC structures. The scope also included 
high-tension electrical systems of 11 KV to 
415 VAC and DCS based control system for 
auto operation of the plant. 

The first stream of the RO unit was 
successfully commissioned and the treated 
water produced to desired parameters. After it is fully 
operational, the plant will assist CPCL achieve self-sufficiency 
in meeting the current water requirements of its Manali 
refinery complex and also requirement of Euro IV upgradation Dual media filtration section of the complete water 

systems package supplied to JSW Steel Ltd. for their 
long product mill to manufacture bar and wire rods at 
Toranagallu, near Bellary, Karnataka

5.8 MGD Desalination Plant for Chennai 
Petroleum Corporation

The first 275 m3/h stream of the SWRO plant was 
commissioned through DCS. Balance 3 streams, each  
275 m3/h, are ready for commissioning and awaiting client 

clearance.

projects which are in the advanced stages of implementation. 
This is the largest capacity seawater desalination plant in the 
industrial segment.

Reverse osmosis section

High pressure pumping station for reverse osmosis skids

Degasser towers

Pretreatment section



Hamriyah Free Zone

The Hamriyah Free Zone, Sharjah, UAE was 
established by an Emiri Decree issued in 1995. 
Since then no effort has been spared in fast-

tracking the development of the Free Zone to serve as 
a cornerstone in Sharjah and the United Arab Emirates 
(UAE) industrial development strategy. The Hamriyah 
Free Zone Authority manages the Free Zone area, which 
comprises approximately 12 million sq. m. of industrial 
and commercial land. Included in the Free Zone area 
is a 14 m deep water port and deep harbour, which is 
designed to incorporate dedicated petrochemical bulk 
handling and general cargo berths. 

Strategically located, the Hamriyah Free Zone provides 
access to three seaports on the Arabian Gulf and Indian 
Ocean and to Sharjah International Airport – the largest 
sea-air transit cargo hub in the Middle East. Hamriyah 
Free Zone is also embarking on  
a major expansion that will  
nearly double the facility’s  
size with the addition of  
10 million sq. m.  
of land. 

page 15  IE I  newsI E I  W O R L D W I D E

Last year we launched our operations in Sharjah’s 
Hamriyah Free Zone, UAE. The 6000 sq. ft. Ion Exchange 
facility with warehousing, assembly and servicing 

capabilities, and an adjoining sales office, is strategically 
located for easy access to Hamriyah Port, 5 kms away and 
road transportation to other GCC (Gulf Cooperation Council) 
countries – Oman, Bahrain, Qatar, Saudi Arabia and Kuwait.

Warehousing: This facility stocks consumables such as 
chemicals, resins, membranes, media, cartridges and also 
maintains a minimal inventory of materials required for the 
assembling of packaged/containerised RO plants. Additionally, 
a separate 25000 sq. ft. warehouse is being operated, 20 kms 
away, in Umm Al Quwain where engineered products are 
stocked.

Assembly: The facility employs five permanent staff, while 
additional labour is contracted on project requirement. It has 

the capability to 
execute packaged 
and containerised 
RO plants, 
packaged DM 
plants, softeners, 
filters and control 
panels for these 
plants.

Servicing: The facility employs a staff of three to cater to 
the erection and commissioning requirements in the GCC 
region. The service team is being expanded to meet O&M 
requirements for the water and waste water treatment plants. 

GCC Operations
Our Facility at Hamriyah

Sales and Project Management office: Currently twelve 
personnel handle sales, engineering and project management 
of standard as well as engineered products exclusively for 
the GCC region to ensure on-time deliveries and customer 
satisfaction. 



page 16  IE I  newsI E I  W O R L D W I D E

Teeing Off with Tiger Woods

5000 m3/day 
RO plant for 
Tiger Woods 
Project, Dubai

The real estate and zoning department of Tatweer, a 